X H

E05-07]Z

Counterbalance 1ift truck

20250328 V03

-4 B
Parts list 4 HF




PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
Wiz T M%E. Applied Date s [1)2 F4F1E H IR EIVEE . Remark 2 kb 7e it BH 4G B (IR . YERERTRFAESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H=

1. Frame System 5 &%t

Lo L R AME ASSOIMD LY 5 i oo e e e e s e e e e ee s e s e e s e e s e e s e e e s e e e e e e s e e e e e s s e s s s e s s s e s e e e e s s s s en e s e 1
1. 201 Operating Handle ASSemMD LY B E T 2 A o oot e e e e s e e s e s e e eee s e eee s eeeeeee. 2
1.3 HANALe Head ASSembD Ly i T ol R oo e e e e e e e e e e s s e e e e e e e e e s s e s s e e e s s e e e s ee e s s s s s s e s sees e s s eseseseereseo. 3
1.4 Handle head assembly(Combination lock power off meter) T-HHk Sl (BEADET/ AT ELEZE) oo 5
1.5 Handle head assembly FFlk i (I, MR o T T8 Al ot ) oo 7
1.6 Handle head assembly FFlk i (I, MRS T T8 Al ot ) oo 9
1.7 Handle head assembly FARSKE L (I, TR 2RI T8 G =00 ) oo 11
1.8 Handle head assembly FARKE L (I, TR BRI A T8 G =00 ) oo 13
1.9 AT GUATA ASSOIMD LY B o B oo e s e e e e s e e s e e e s e s s e e s e s e s s s s s s s s s s e s e s e s s s e s s s s s s s s seesesees e s sses s s s ess s ses s seens 15
L. 10 BAlance WHheel ASSEMD LY St ZH A0 ..ot e e e e e e e e e e e e e s s ees e e e e e e s e s e s s seeseesene s 16
1. 11 Long Axis Component (05J7Z) A (0D Z ) oo e e s e s e s s e s s s s seeeees e 17
1. 12 Long Axis Component (07JZ) A (0T T Z ) oo e e e s e s s e e e s e eee e 18
1. 13 Driving Assembly (05JZ) BRBJELEL (OBJZ) ooooieemummmmmmmmmmmmmmmmmmmmmmmmssmmmsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssssssnne 19
1. 14 Driving Assembly (07JZ) BRBNEEL COTIZD oooommmimmmmmmmmmmmmmmmmmmmmmmmssmsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnne 21
Lo 15 COVOT SYTSTOM I EE oL I oo e e e e e ee e e e s e s e e e s e s s e s ese s e s e e e s e e s ee s s e e e s s e e e s e e s e s s s e e s e e e s e e e s e e e e s e e s s s e s s e s s s s e s seee e s seereseen. 23



2.Lifting System &2F &%

2.1 Single—stage door frame ASSeMD LY B T dEl i oo e e e e e e e e e s e eee s e e e s e s e e e s e s s e s e seeseee e 24
2.2 Two—stage doorT frame aSSEMD LY T2l T2 ol o oo e e e s s s s e e s e e s s esesens 25
2.3 InNer DoOT Frame ASSOMD LY P T T i oo e e e e e e e e s e s e s e s e e s e s s e e s e e e e seeee s e s e 27
2.4 Tray RACK ASSEMBLY (STRING ROD TYPE) FEFLZLIE L CHIAFTFI) e 28
2.5 Tray Rack Assembly (Hook type) FEI 2R i G T ) oo e sseeesee e eeeseeeee 29

3. Hydraulic System Vi ERS

B L HYAT AU LT C ST ST T BRI oo e e e e e e e e e e e e s e 30
B 2 LA TN Oy LAt B T TR T oo eeee e eeesee e eeeee e oo e e oo e e s ee e eeeeee e 31
3.3 POWET UNTt ASSEMD LY B T B T2 o oo e e e s e e e e s e s e s s s s e s s s e s s e s s s s e s s eee e s s eesessenn 32

4.Electric System HLS R4

4.101 Electric Assembly (1212S) HEAUBUL (12125 oooioeocooooosooeoeseeeeeeeeeeeeeeeeeeeeeeesseeessseeesseseeeeeeseesssseseseseeseeseesesessseseeeeeesssssssseeeeneeee 34
4.201 Electric Assembly (F2=A) FEAIUEL (F27A) oo s eeeeseeeseeseseeesseseseees e sseee s sseee s sseee s 35
4.301 Electronic Components (F2-=A) HEFEZHAE CF27A) oo s e e e s e e e see e s 36
4. 401 Electronic Components (QT) FEFEZAE CHIFH) oot eeese e seeee st sess oo 37

4.5 Wiring Harness Assembly (1212S) ZRIEIEL CL1212S) oooeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e ese oo eeseeseeeee e seseee e see s seee e 38



4.6 Wiring Harness Assembly (F2=A) ZRTIEUIIE CF27A) oo eeeeeeeeesee s e seessseeeesssssseeesessseesesseessesesseeeeess s eeesseessesssenesesssenens 39

4.7 Wiring Harness Assembly C(QT) ZRIE L CHTTH D oooooooeocoeseeeeooeeeeseeoeeeesseeesesesseessessseesesssessesessseesssseseesessseeesesssesessseseeessseeesesssseeseseees 40
4.8 Wiring Harness Assembly (F2=A) ZRHIEIIE CF27A) oo e eeeeeeees e seessseeeeesssseeeses s eessesssesesseeeessseseeeesseesseesseseeesssenens 41
4.9 Wiring Harness AsSembly C(QT) ZRIE L CHTTH D ooooooeocooeeeeeooeeeeseeeseeesseeeseessseseesessseesesssessesessseesssseseesessseeeesessseeesssseeeessseeesesssseeseseees 42
4.10 Wiring Harness Assembly (D3) ZRIREUIL (D3 oo eeeeeeseseeeeeeeeseesseesesesesessseseeesessseeessseseesesseseeeessseeesesseeseeesseeeesenes 43
4.11 Cable Assembly (1212S) HEZRIUAL (L1212S) oo eeeeeeeeeeeee e e e e e e seeee s seeeseeseessseeeseeeeenee 44
4. 12 Cable ASSEmMDIY (F27A) B ol U  27A ) oo e s s s ee s s e s e e s s eseons 45
4.13 Cable Assembly (QT) FEZEEE CHTFD oot 46
4.14 Cable Assembly (D3) FRZEE (D3 HIERD oo 47

4.15 Cable Assembly (D3) HEZE L (D3 B H ) oo oo e e e e s e s s e s e s e s e 48



BITIER

&

BT A

BHms

BT EIR

20240430 V01

iz

B UCRAT

20250306 V02

S

20250218001

1. 201 3 71501000179, 71501000183+ 71501000185 F-ARL M Ak Hrd 1.5, 1.6. 1.7 F
Wiskips, 4.8, 4.9 &M

20250328 V03

S

20250322001

—. 1.202 ¥ 71501000169 T Sk 2 i s

W 1.8 TSk Bk

4. 101 H#73¥ 70302000001 25k 28

G 4. 10 4889 20102030134 28 7R A s

Fri 4. 14 R85 20102030248 HL48 MRK s

i 4. 15 /A% 20102030257 HL 46 MK ;
T IRYEHRS RGIER R

4.101 5 1 "1 70601000006 HLH 5 A 70601000028 HL &2 ; 71 70601000019 H
BE,FS 691 70411010013 FEHL2$ T Ay 70411010014 78 HEL 28 ; A0 70412010169 78 L 2%
N 70503240054 2 FELth s A% 4 0% L 5

4.201 #1755 1 7 70601000006 HL 8 3R 5 2N 70601000028 HEFK; ¥ i1 70601000019
R 55 6 FF1 70411010013 78 28 B4y 70411010014 FEHLAS; 70 70412010169 FE
2 5 9 " 70301000010 42 ) 25 B 2 70301000051 F i 4% &Lk 80 70503240054
BRE TSI 5H S 2R A T I

4. 301 71 70301000010 % 1| #% b B B 24 70301000051 478 il 28 AL s

4. 401 FR¥E BOM %10 5 1F 2 2 F




1.

1

Frame Assembly

BB R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 71501000001 | Operating Handle Assembly — #1EFARA M4 1 02. SB. 317515
2 20302020257 | Arm Guard Assembly PR 1
3 54307000001 | Dust Cover s 1 02.01. 2134
4 30201120019 | Screws M12X20 B2AT 4 03. 0546
5 30411120003 | Spring Washer 12 AR 6 03.0015
6 30401120001 | Flat Gasketl2 T 6 03.00514
7 20204000369 | Fixed Angle Iron B f 4k 2 30.01. 08803
8 20204000300 | Cover Plate FAH 1 30.01. 0673
9 30251060027 | Screws M6X10 BZAT 4 03. 0087
10 30201080006 | Screws M8X30 B2AT 4 03.01571
11 30411080002 | Spring Washer 8 B 4 03. 0012
12 20204000615 | Shaft Cap Wz 2 30.01. 6281
13 30251060025 | Screws M6X12 B2AT 4 03. 0090
14 20204000633 | Front Cover Plate T 2R 1 30.01. 6383
15 20304010211 | Balance Wheel Assembly TR 2 82. 43. 0002
16 20104010149 | Frame 3 1 33. 032. 0007
17 30701050003 | Bearing A& 1 03. 90. 008
18 30702050005 | Bearing B 1 03. 90. 007
19 20302010436 | Long Axis Component (05JZ)  K#i4l 1
19 20304010219 | Long Axis Component (07JZ)  K#i4l 1 82.43. 0010
20 30251100021 | Screws M10X20 B2AT 4 03.0103
21 20202002691 | Cover Ja % 1 30.01. 1997
22 30201120003 | Screw M12X35 BEAT 3 03.01721
23 20302010441 | Pedal Assembly BB A 1
24 30311120001 | Nut MI2 853 1 03. 0820
25 20202001301 | Counterweight (05J7Z) fi & 3k 2
25 20204000727 | Counterweight Left (07J7) E &z 1 30. 15. 0053
25 20204000728 | Counterweight Right (07JZ) HEEHA 1 30. 15. 0054




1.202 Operating Handle Assembly
BAET WA

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= A H &
Operating Handle
A 20302020443 BAEFARAA 1
Assembly
Al 71501000001 | Handle head assembly FAR KB 1 02. SB. 317515
Operating Handle
BAEFHAHS
Assembly
B 20302020444 CHE R A A 1
(Combination lock _
power off meter) g0
Handle Assembly FAH 3K B R
Bl 71501000053 (Combination lock (/A 1
power off meter) &)
c1 71501000179 | Handle head assembly F A7 3L B Rk 1 250306~
D1 71501000183 | Handle head assembly FAE KRR 1 250306~
1 71501000185 | Handle head assembly FAE KRR 1 250306~
Fl 71501000169 | Handle head assembly FAE KRR 1 250328~
2 30201080022 | Screw M8X20 AT 3 03. 0817
3 50106170003 | Axle 4y 1 30. 01. 6254
4 54001000021 | Composite Sleeve £4E 2 03. 0456
5 30421170001 | Ring ®17 HE 1 03. 0063
6 30201060019 | Screw M6X8 AT 2 03. 0146
7 54316000031 | Crash Pad 97 8 1 02.01. 2128
8 30201100022 | Screw M10X20 AT 2 03.0163
9 20202000603 | Connector Bk 1 30.01. 1236
10 30201080004 | Screw M8X20 AT 1 03. 01550
11 50407000005 | Gas Spring KA 1 02. QTH. 2122
12 55221000007 | Handle Lever FAAAF 1 82.02.013
13 70103000001 | Switch W% 1 02.01. 2182
14 30211040010 | Screw M4 X20 BRAT 2 03. 0221




1.3

Handle Head Assembly
T S

Ttem Part No. Description Qty Applied Date Remark
55 (e} e #HE & HH k-
Al 71501000001 | Handle head assembly FAR K B R 1 02. SB. 317515
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring ek 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770
4 71511000014 | Button Plug Sk 4 02.01. 317725
5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 3% A R R 2 02.01. 317718
7 71511000004 | Lift Button &l 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
10 71511000018 | Spring ek 3 03. 0726
11 71511000005 | Horn Button 9\ 3% A 1 02.01. 317723
12 71511000345 | Button Clip wa+F 2 02.01. 317724
13 30231030002 | Screw B2AT 5 02. SB. PJ. 0012
14 71511000107 | Install The Card TR+ 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly T B R 1 02.01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XHELE 1 30.01. 3424
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers KW AE 2 03. 0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve WHE 2 30. 01. 3426
22 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BZAT 2 03. 05364
24 30201050009 | Screw M5X12 B2AT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 BZAT 2 03.01410
27 30201050019 | Screw M5X55 B2AT 2 03.0751




1.3

Handle Head Assembly
T S i

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button R 1 02.01. 317719
30 71511000351 | Cover =R 1 02.01. 31777




1.4

Handle head assembly(Combination lock power off meter)

Tk BB GRS/ ANl R

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE
Bl 71501000053 | Handle head assembly ERESSYS 1 02. SB. 317515
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770
4 71511000014 | Button Plug R RS 4 02.01. 317725
5 70103000006 | Micro Switch WA I % 7
6 71511000007 | Lift Button Base Fr P 35 A R 2 02.01. 317718
7 71511000004 | Lift Button F A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17  [EA4 2 03. 0760
9 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
10 71511000018 | Spring ek 3 03. 0726
11 71511000005 | Horn Button 9\ 3% A 1 02.01. 317723
12 71511000345 | Button Clip AT 2 02.01. 317724
13 30231030002 | Screw BRAT 8 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly foiE B R R 1 02.01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XELE 1 30.01. 3424
18 70132000001 | Accelerator piuk: 82 1 02.01. 2151
19 30431080001 | Wave Washers K AE 2 03. 0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
22 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BZAT 2 03. 05364
24 30201050009 | Screw M5X12 BZAT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B2AT 2 03.01410
27 30201050019 | Screw M5X55 BZAT 2 03.0751




1.4

Handle head assembly(Combination lock power off meter)

Tk BB GRS/ ANl R

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button #R 1 02.01. 317719
30 71511000008 | Cover =R 1 02.01. 31771
31 70106000001 | Coded Lock 25 A 41 1
32 70108000002 | Card Reader il #& 1




1.5

Handle Head Assembly
FLE R (s, -REES

1=}
H

qA=F5)

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE
Cl 71501000179 | Handle head assembly ERESSYS 1 250306
1 71511000041 | Upper Cover Assembly FEaH 1
2 70132000010 Accelerator Assembly ik 2% 4 1
3 71511000435 | Lower Cover Assembly TEHH 1
4 71511000001 | Upper Cover tz 1 02.01. 31770
5 71511000014 | Button Plug A %k 2 02.01. 317725
6 71511000092 | Micro switch assembly AT R A 1
7 71511000007 | Lift Button Base T+ e 4R E 4 02.01.317718
8 71511000004 | Lift Button F A 1 02.01. 317721
9 71511000017 | Cylindrical Pin ) A 44 4 03. 0760
10 73109000011 | Fixing Sleeve EHEE 4 30. 01. 3427
11 71511000018 | Spring 4 5 03.0726
12 71511000005 | Horn Button %]\ % 4 1 02.01. 317723
13 30231030002 | Screw BEAT 4 02. SB. PJ. 0012
14 71511000345 | Button Clip AT 1 02.01. 317724
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 30231040001 | Screw BZAT 3 03.0758
17 71511000012 | Bracket Left XEE 1 30. 01. 3423
18 70132000001 | Accelerator pick: 83 1 02.01. 9266
19 30431080001 | Wave Washers K AE 2 03. 0735
20 71511000112 | Shaft Sleeve WHE 2 30. 01. 3426
21 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
22 71511000115 | Knob e 2 02. SB. PJ. 0027
23 30211030015 | Screw M3X12 4247 2
24 71511000016 | Spring 4 1 03.0725
25 71511000013 | Bracket Right XELE 1 30.01. 3424
26 71511000015 | Belly Switch B BT X 1 16. 0038
27 30201050009 | Screw M5X12 $2AT 2 03.0131




1.5

Handle Head Assembly
FLE R (s, -REES

1=}
H

qA=F5)

Ttem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
28 71511000002 | Lower Cover T# 1 02.01. 31772
29 71511000109 | Micro switch assembly WA T R A 1 02. SB. PJ. 0016
30 71511000003 | Mode button H#R 3w 1 02.01. 317719
31 71511000028 | Cover JE & 1
32 71511000439 | Micro switch assembly W I <At 1
33 70103000006 Micro switch assembly WENFF X 1
34 71104000050 | Inserting pin ErRan 2 16. 0359
35 71511000022 | Tilt back and forward AR G 10 FAR 1
36 Move the warping board
71511000056 Bl J5 7% 7R 1
forward and back
37 Move the skewer left and & #H# MK
71511000023 1

right




1.6

Handle Head Assembly
F SR (i, R2

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE
D1 71501000183 | Handle head assembly ERESSYS 1 250306

1 71511000031 | Upper Cover Assembly FEaH 1

2 71511000027 Accelerator Assembly ik 2% 4 1

3 71511000435 | Lower Cover Assembly TEHH 1

4 71511000001 | Upper Cover tz 1 02.01. 31770

Move the skewer left and &4 # MK
5 71511000023 2
right

6 70103000006 | Micro switch WMEF X 13

7 71511000007 | Lift Button Base T+ W 5 4R 6 02.01.317718
8 71511000004 | Lift Button F A 2 02.01. 317721
9 71511000017 | Cylindrical Pin ) A 44 6 03. 0760
10 73109000011 | Fixing Sleeve EHEE 6 30. 01. 3427
11 71511000018 | Spring 4 5 03.0726
12 71511000005 | Horn Button %]\ % 4 1 02.01. 317723
13 30231030002 | Screw BEAT 4 02. SB. PJ. 0012
14 71511000345 | Button Clip AT 2 02.01. 317724
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 30231040001 | Screw BZAT 3 03.0758
17 71511000012 | Bracket Left XEE 1 30. 01. 3423
18 70133000001 | Accelerator pick: 83 1 02.01. 9266
19 30431080001 | Wave Washers KR EE 2 03. 0735
20 71511000112 | Shaft Sleeve WHE 2 30. 01. 3426
21 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
22 71511000115 | Knob L 2 02. SB. PJ. 0027
23 30211030015 | Screw M3X12 44T 2
24 71511000016 | Spring 4 1 03.0725
25 71511000013 | Bracket Right XELE 1 30.01. 3424
26 71511000015 | Belly Switch BB X 1 16. 0038
27 30201050009 | Screw M5X12 B2AT 2 03.0131




1.6

Handle Head Assembly
F SR (i, R2

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #HE & A H HiE
28 71511000002 | Lower Cover T# 1 02.01. 31772
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button H#R 3w 1 02.01. 317719
31 71511000028 | Cover JE & 1
32 71511000439 | Micro switch assembly W I <At 1
33 20102030898 | Micro switch assembly W R A 1
34 71511000022 | Tilt back and forward B TS 10 AR 2
35 71301000005 | Pipe sleeve ZE0. Im 1 16. 00775
36 71101000001 | Terminal 3 F 11 16. 0088
37 71101000025 | Plug-in EE 1 16. 0091

10




1.

7

Handle Head Assembly
FLE R (s, -REES

{5
H

qA=F5)

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE
£l 71501000185 | Handle head assembly ERESSYS 1 250306
1 71511000039 | Upper Cover Assembly FEaH 1
2 71511000027 Accelerator Assembly ik 2% 4 1
3 71511000435 | Lower Cover Assembly TEHH 1
4 71511000001 | Upper Cover tz 1 02.01. 31770
5 71511000014 | Button Plug (GIE 2 3 02.01. 317725
6 Speed regulating

70305000004 . A A 2 1

potentiometer

7 Speed regulating

70305000007 . VB A 2 1

potentiometer

8 71511000007 | Lift Button Base Fr Ve 3% A R 1 02.01. 317718
9 70101000014 | Lean back button B B A 4% 4 1 16. 0465
10 71511000017 | Cylindrical Pin ] A 44 1 03. 0760
11 71511000018 | Spring S 5 03. 0726
12 71511000005 | Horn Button 9\ 3% H 1 02.01. 317723
13 30231030002 | Screw HEAT 4 02. SB. PJ. 0012
14 71511000345 | Button Clip #WHF T 1 02.01. 317724
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 30231040001 | Screw B2AT 3 03.0758
17 71511000012 | Bracket Left & ¥ 1 30.01. 3423
18 70133000001 | Accelerator fo ik % 1 02.01. 9266
19 30431080001 | Wave Washers K HE 2 03.0735
20 71511000112 | Shaft Sleeve HAE 2 30. 01. 3426
21 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
22 71511000115 | Knob e 4 2 02. SB. PJ. 0027
23 30211030015 | Screw M3X12 BZAT 2
24 71511000016 | Spring S 1 03. 0725
25 71511000013 | Bracket Right TRA 1 30. 01. 3424
26 71511000015 | Belly Switch i 1 16. 0038

11




1.7 Handle Head Assembly
FkE R (s, BRSETRI=6—)

Ttem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
27 30201050009 | Screw M5X12 AT 03.0131
28 71511000002 | Lower Cover T# 02.01. 31772
29 71511000109 | Install The Card ZEF 02. SB. PJ. 0016
30 71511000003 | Mode button R 02.01. 317719
31 71511000028 | Cover JE &
32 71511000439 | Micro switch assembly WA TR A
33 20102030898 | Micro switch assembly WA TR A
34 70103000006 | Micro switch assembly WA TR A
35 71301000005 | Pipe sleeve EFE0. Im 16. 00775
36 71101000001 | Terminal i F 16. 0088
37 71101000019 | Plug-in M 16. 0502




1.8

Handle head assembly
F ks (bl 28 36 B8 =6 —)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
F1 71501000169 | Handle head assembly ERESSYS 1 250328~
1 71511000025 | Upper Cover Assembly FEaH 1
2 70132000010 | Accelerator Assembly ik 25 4 1
3 71511000435 | Lower Cover Assembly TEHH 1
4 71511000001 | Upper Cover tE 1 02.01. 31770
5 71511000014 | Button Plug A %k 4 02.01. 317725
6 71511000086 | Micro switch assembly W R A 1
7 71511000007 | Lift Button Base T+ e 5 4R 2 02.01.317718
8 71511000004 | Lift Button F A 2 02.01. 317721
9 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
10 73109000011 | Fixing Sleeve BEE 2 30. 01. 3427
11 71511000018 | Spring 4 3 03.0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 30231030002 | Screw BEAT 4 02. SB. PJ. 0012
14 71511000345 | Button Clip AT 1 02.01. 317724
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 30231040001 | Screw BZAT 3 03.0758
17 71511000012 | Bracket Left XEE 1 30. 01. 3423
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers KR AE 2 03. 0735
20 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
21 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
22 71511000115 | Knob e 2 02. SB. PJ. 0027
23 30211030015 | Screw M3X12 BZAT 2
24 71511000016 | Spring 4 1 03.0725
25 71511000013 | Bracket Right XHELE 1 30.01. 3424
26 71511000015 | Belly Switch B HFF X 1 16. 0038
27 30201050009 | Screw M5X12 $2AT 2 03.0131

13




1.8

Handle head assembly
F ks (bl 28 36 B8 =6 —)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
28 71511000002 | Lower Cover T# 1 02.01. 31772
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button R 1 02.01. 317719
31 71511000028 | Cover JE & 1
32 70103000006 | Micro Switch WMEF X 1
33 71104000050 | Inserting pin 4 2 16. 0359
34 71511000439 | Micro switch assembly WA R A 1

14




1.9

Arm Guard Assembly
iR 95957

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
A 20302020257 | Arm Guard Assembly PR 1
1 55202000004 | Protective Frame W74 4 1 30.01. 1477
2 55202000005 | Protective Frame 74 42 1 30.01. 1478
3 30501100003 | Pin 10X45 ] A% 44 2 03. 0438
4 54307000009 | Dust Ring W7 4 B 2
5 50301485001 | Shim # 2 30.01. 1203
6 40311510001 | Bush HE 2 03. 0503
7 30421480001 | Ring ®48 HE 2 03. 0072
8 30111100001 | Bolt M10X35 e 4 03. 0205
9 55203000004 | Connecting Plate Eak-p 1 33.005. 0013
10 30221080005 | Screw M8X12 W AT 6 03.0278
11 55204000029 | Rotation Shaft =321 1
12 30311100001 | Locking Nut MI10 by £= 4 03.0243
13 55204000028 | Rotation Shaft g5 1
14 30201050007 | Bolt M5X12 LS 4 03. 1087
15 30211030004 | Screw M3X16 H2AT 4 03. 05360
16 20202001197 | Switch Board T = AR 2
17 70103000005 | Switch Fx 2 02.01. 2178

15




1. 10 Balance Wheel Assembly

PR A

ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & A H &E

1 30701030004 | Bearing & 4

2 51241000026 | Wheel ®F 2

3 30431270001 | Stop Washer B E 2

4 30331270001 | Round Nut 453 2

5 20204000495 | End Cover I 2

6 30251060029 | Screws M6X16 B2AT 8

16




.11

Long Axis Component (05JZ)

Kb (05]2)

(@@?

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #HE & A H HiE

1 50301505001 | Locating Sleeve EE 1

2 30401100002 | Flat Gasket 10 A 5

3 30411100002 | Spring Washer 10 B 5

4 30301100003 | Nut MI10 453 1

5 30201100030 | Screws M10X50 BZAT 1

6 20102010761 | Driving Shaft IR 3 1

7 54310000006 | Harness Jacket K ERIPE 1

8 54310000005 | Harness Jacket RRFE 1

9 30101100003 | Screws M10X40 vl Y 4

10 52101000030 | Drive Assembly WRh B A 1

17




1.

12

Long Axis Component (07JZ)
Kb 07J2)

(

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #HE & A H HiE

1 50301505001 | Locating Sleeve EE 1

2 30401100002 | Flat Gasket 10 A 5

3 30411100002 | Spring Washer 10 B 5

4 30301100003 | Nut MI10 453 1

5 30201100030 | Screws M10X50 BZAT 1

6 20104010153 | Driving Shaft IR 4 1

7 54310000006 | Harness Jacket K ERIPE 1

8 54310000005 | Harness Jacket RRFE 1

9 30101100003 | Screws M10X40 vl Y 4

10 52101000026 | Drive Assembly WRh B A 1

18




1.

13

Driving Assembly (05]JZ)

IR AL (05]7)

ITtem Part No. Description Qty Applied Date Remark
5 KA 4 #E & A H HiE
A 52101000030 | Driving Assembly W B K 1 02. QD. 0090
1 30421160001 | Cir clip For Shaft ®16 %4 1 03. 0062
2 52202120001 | Gear 5 1 02.01. 00702
3 52201150005 | Ring gear ] 1 02.01. 00684
4 30701120003 | Bearing B 2 02. 01. 006810
5 30421000002 | Cir clip For Hole @150  FLF 4 1 03. 0709
6 52105000040 Spacer sleeve RS 1 02.01. 9294
7 30802128001 | oil seal b= 1 02.01. 3703
8 70402000022 | DC motor EIT AL 1 02. DJ. 00850
9 30601050003 | Flat key 5X5X12 i 1 03.0716
10 51241000104 | wheels ®F 1 02. QDL. 0272
11 30411060002 | Spring Washer @6 AR 16 03.0011
12 30201060004 | Screw M6 X 20 B2AT 16 03. 01490
13 55704000001 | Controller = #& 1 02. 01. 3596
14 30421150001 | Cir clip For Shaft ®15 % /f 4 E 2 03.0061
15 30601050005 | Flat key 5X5X8 o 1 03. 0975
16 30802016001 | oil seal i 3 1 03.0719
17 30501060003 | Cylindrical Pin ®6X16 B4R 2 03. 0439
18 30821008001 | 0il cup M8 T8 AR 1 03. 0506
19 52105000041 | Cover A6 &= 1 02.01. 210707
20 30701025001 | Bearing B 1 03.90. 075
21 30601050004 | Flat key 5X5X20 R 1 03.0717
22 52201150006 | Gear 5 1 02.01. 00701
23 52202120004 | Gear 5 1 02.01. 00703
24 30701017001 | Bearing A& 1 03.90. 074
25 30201080006 | Screw M8 X30 B2AT 5 03.01571
26 30411080002 | Spring Washer @8 A 5 03.0012
27 52105000008 | Gearbox RN 1 02.01. 9336

19




1.

13

Driving Assembly (05]JZ)
IXEN SR (05]7)

ITtem Part No. Description Qty Applied Date Remark
5 KA 4 #E & A H HiE
28 30802155001 | oil seal 1 1 02.01. 3681
29 70431000002 | Brush (MY) B (2 FE) 1 19. 0526

29 70431000003 | Brush B 1

20




1.14  Drive Assembly (07]JZ)
IXF Mk (07]2)
ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= A H &
A 52101000026 | Driving Assembly IR KA 1 02. QD. 0087
1 30421160001 | Cir clip For Shaft ®16  #i/fA44HE 1 03. 0062
2 52202120001 | Driving Gear EH A5 1 02.01. 00702
3 52201170002 | TInternal Gear 7 % 1 02. 01. 0070
4 30701030001 | Bearing 6006-2RS A& 2 03. 90. 034
5 30421000001 | Cir clip For Hole ®180  FLA#4HE 1 03. 0034
6 52105000045 | Spacer [EE=S 1 02. 01. 33370
7 70401000025 | Motor HLAL 1 02.DJ. 00853
8 30601080004 | Flat Key Pin T 1 40. 14. 063
9 30802065001 | 0il Seal e 1 03. 0793
10 51241000105 | Driving Wheel EieoIE 1 02. QDL. 0065
11 30201060003 | Screw M6X20 BRAT 16 03. 1180
12 55704000006 | Brake Assembly ISy 1 02. 01. 0052
12 55704000009 | Brake Assembly H 7 BB 1 02. QD. 0286
13 30421140001 | Cir clip For Shaft ®14 %A+ HE 2 03. 0060
14 30601050005 | Flat Key Pin T 1 03. 0975
15 30802155001 | 0il Seal bi:ES 1 02.01. 3681
16 30501050002 | Cylindrical Pin B A 44 2 03. 04350
17 30821008001 | 0il Cup AR 1 03. 0506
18 52105000003 | Gearbox Cover A 1 30. 01. 10500
19 30701015003 | Bearing 6002 A 1 03. 90. 033
20 30601050004 | Flat Key Pin 42 1 03.0717
21 52202150002 | Transmission Gear LR 1 02. 01. 00682
22 52201170001 | Driven Gear WA R 1 02. 01. 0069
23 30701120001 | Bearing 16003 A 1 03. 90. 0152
24 30201050009 | Screw AT 5 03.0131
25 30411080002 | Lock Washer @8 ek 5 03. 0012
26 52105000011 | Gearbox ¥ 5 48 1 02. CLX. 210700

21




.14

Drive Assembly (07JZ)

XA MR (07]7)

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & il B #A &E
27 30802140001 | Big 0il Seal A E 1 03. 0625
28 70431000052 | Motor Junction Box BALEL A 1 02.01. 0284
29 70431000002 | Brush (MY) B (2 FH) 1 19. 0526
29 70431000003 | Brush B 1 02. CLX. 210700

22




1.

15

Cover System

[T =yp

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 # #HE & il B #A &E
1 30201050007 | Screws M5X 12 AT 2
2 56001000010 | Spring Bolt HEEH 1
3 54304000015 | Shake Hands HwF 1
4 54302000174 | Battery Cap i 1
5 30311060003 | Nut M6 L850 1 03. 02440
6 30201060020 | Screws M6X16 B2 AT 1 03.0147
7 30251060025 | Screws M6X12 BT 6
8 30351060005 | Nut M6 L 851 6
9 54302000102 | Face Mask mE 1

23




2.

1

Single-stage door frame assembly

IR

LSS

J&

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #E & A H HiE
1 20104010154 | Outside Mast (1600) ST (1600) 1
2 30201080004 | Screw M8X20 B24T 1 03. 01550
3 30301080001 | Nut M8 L85 3 03. 0258
4 20202000243 | Chain Bracket iiy:3 1 40. 31. 057
5 53102000002 | Chain (1600) # 4 (1600) 2 02.LT. 3143
6 51106000004 | Sprocket A 2 40. 31. 066
7 30701020007 | Bearing 6204 WA 2 03. 90. 057
8 30421470001 | Cir clip For Hole ®47  FLA#HE 2 03. 0028
9 30421200001 | Cir clip For Shaft ®20 #i/f#H 2 03. 0064
10 53104000013 | Tie Rod HAF 2 40. 31. 150
11 30511032002 | Pin ®3.2X25 ik 2 03. 0332
12 30311140001 | Nut M4 L85 2 03. 0246
13 30101200002 | Bolt M20X45 LE4S 2
14 30411200002 Spring Washer 20 A 2
15 30401200008 | Flat Gasket 20 A 2
16 30351080003 | Nut M8 825 2 03. 0251
17 30411080002 | Lock Washer ®8 k] 2 03. 0012
18 30401080001 | Flat Washer ®8 A 2 03. 0050
19 54102000009 | Cylinder Hoop iR akioid 1 40.31. 151
20 30101100005 | Bolt M10X60 e 1 03. 03820
21 30301100003 | Nut MI10 L85 1 03. 0259
22 30401100002 | Flat Washer ®10 A 1 03.00513
23 30411100002 | Lock Washer ®10 A 1 03.0014
24 30351100004 | Nut MI10 L85 1 03. 0252

24




2.2

Two—stage door frame assembly

[LEARE S04
2 ITtem Part No. Description Qty Applied Date Remark
26 #E e Py wg | wRAM Hi
1 20104010154 | Outside Mast (2000) SMT4 (20000 1
1 20104010155 | Outside Mast (2500) SMT4 (25000 1
1 20104010146 | Outside Mast (3000) SMT4 (30000 1
1 20104010220 | Outside Mast (3500) SMT4 (35000 1
2 30101200002 | Bolt M20X45 e 2
3 30411200002 | Spring Washer 20 A 2
4 30401200008 | Flat Gasket 20 A 2
5 30201080022 | Screw M8X20 $247 10 03. 0817
6 20102010707 | Side Roller Frame R % 2 40. 31. 161
7 20202000533 Side Pressure Pad ] JE # 2 40. 31. 164
8 30221120003 | Screw BEAT 4
9 30421250001 | Cir clip For Shaft ®25 #/H#4HE 2 03. 0066
10 51103000016 | Guide Wheel B 2 40.31. 191
11 30421470001 | Cir clip For Hole ®47  FLA#HE 2 03. 0028
12 30701025004 | Bearing 6005 A 2 03. 90. 05311
13 20202001252 | Spacer BE 2 40. 31. 163
14 20202000527 | Shaft Seat b 2 40. 31. 162
15 30311080001 | Nut M8 24 2 03. 0244
16 30411080002 | Lock Washer ®8 A 2 03. 0012
17 30401080001 | Flat Washer ®8 A 2 03. 0050
18 54102000009 | Cylinder Hoop A 4 1 40.31. 151
Z\ﬁ 19 30101100005 | Bolt M10X60 e 1 03. 03820
E 20 30301100003 | Nut MI10 L85 2 03. 0259
4\@' 21 30401100002 | Flat Washer ®10 A 1 03.00513
}@\: 22 30411100002 | Spring Washer @10 B 1 03. 0014
: 23 30201060039 | Screw M6X25 4T 2
Y 24 20202000849 | Switch Board IR K 2
25 54305000002 | Switch Box Fxr& 2

25




2.2

Two—stage door frame assembly

KEARESSID

ITtem Part No. Description Qty Applied Date Remark
F5 R EAS HE &R A &
26 70103000001 | Switch X 2 02.01. 2182

27 30211040011 | Screw M4 X25 AT 4 03. 0223

26




2.3

Inner door frame assembly

WK

ITtem Part No. Description Qty Applied Date Remark
F5 R E #= A H &
1 20104010156 | Tnner Mast (2000) WITAE (20000 1
1 20104010157 | Tnner Mast (2500) WITE (25000 1
1 20104010147 | Tnner Mast (3000) WITAE (3000) 1
1 20104010219 | Tnner Mast (3500) WITE (35000 1
2 30201080004 | Screw M8X20 2T 1 03. 01550
3 30311080001 | Nut M8 WA 1 03. 0244
4 30421470001 | Cir clip For Hole ®47  FLA#HE 2 03.0028
5 30701020007 | Bearing 6204 HiA 2 03. 90. 057
6 51106000004 | Sprocket Gk 2 40. 31. 066
7 30421200001 | Cir clip For Shaft ®20 #if#4H 2 03. 0064
8 53102000018 | Chain (2000) &% (2000) 2 02.LT. 3160
8 53102000008 | Chain (2500) A4 (2500) 2 02. LT. 31450
8 53102000010 | Chain (3000) &% (3000) 2 02. LT. 31470
8 53102000015 | Chain (3500) 4% (3500) 2 02.LT. 31481
9 53104000013 | Tie Rod fr At 2 40. 31. 150
10 30511032002 | Open Pin ®3.2X25 Fos 2 03. 0332
11 30311140001 | Nut M14 i 2 03. 0246
12 30421250001 | Cir clip For Shaft ®25 #if#4H 2 03. 0066
13 30421520002 | Cir clip For Hole ®52  FLA#4E 2 03. 00160
14 30701025002 | Bearing 6205 A 2 03.90. 016
15 51102000005 | Roller R 2 40. 31. 191
16 30221120003 | Screw 2T 2
17 20202000533 | Side Pressure Pad M JE 4 2 40.31. 164

27




2.4

Pallet rack assembly (String rod type)

Ay

AL OIS

ik CERAFO

13

11 12

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= A H &
The pallet frame is
1 20104010348 FEH 2 4 (1600) 1
welded
The pallet frame is HHEEESL
1 20104010148
welded (2000-3500)
2 30221120003 | Screws M12X20 HZAT M12X 20 8
3 51102000009 | Roller R 4
4 30701025002 | Bearing 6205 A 4 03.90. 016
5 30421520002 | Cir clip For Hole ®52  FLA#HE 4 03. 00160
6 30421250001 | Cir clip For Shaft ®25 #if#4H 4 03. 0066
7 20202000533 | Side Briquettes M JE 4
8 53201000194 | Forks X 2
9 30301120004 | Nut M12 i 2 03. 0262
10 20102010120 | Heel RS 2
11 30421300001 | Ring HE 2 03. 0068
12 50101320002 | Axle Hh 1
13 Pallet rack assembly i R 1

28




2.5 Pallet rack assembly (Hook type)
FER R CGEERED

ITtem Part No. Description Qty Applied Date Remark
F5 R EAS HE &R A &
The pallet frame is HEEEL
1 20102010762
welded (2000-3500)
2 30221120003 | Screws M12X20 HZAT M12 X 20 8
3 51102000009 | Roller A 4
4 30701025002 | Bearing 6205 E1: 4 03.90.016
5 30421520002 | Cir clip For Hole ®52 LA E 4 03.00160
6 30421250001 | Cir clip For Shaft ®25 #i/f#4HE 4 03. 0066
7 20202000533 | Side Briquettes o JE 3 4
8 Pallet rack assembly LA EEH 1
h \ 9 53201000197 | Forks X 2

29



3.1

Hydraulic System

U S K

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #HE & A H HiE

1 See annex 1 Lifting Cylinder A I 1

1 40301560165 | Lifting Cylinder (2000) A& 74 (2000) 1

1 40301500167 | Lifting Cylinder (2500) &4 (2500) 1

1 40301500169 | Lifting Cylinder (3000) A& 74 (3000) 1

1 20304010465 | Lifting Cylinder (3500) 74l (3500) 1 03. 0259
2 56015000006 | Steel Ball ek 1 03. 07391
3 40405000024 | Explosion Proof Valve AL 1 02. 01. 30480
4 30803016001 | Gaskets B 4 2

5 40122000054 | Steel Tube e 1

6 40204000009 | Tubing Fittings HE Sk 1

7 40204000017 | Hollow Bolts LSO 48 1

8 30803018001 | Gaskets B 2

9 30201080022 | Screw M8X20 8247 2

10 40102180001 | Hoses BE 1

11 30201100022 | Screws M10X20 $247 2

12 30411100002 Spring Washer 10 A 4

13 20202001198 | Mounting Plate ZRK 1

14 40401024080 | Power Unit HAETT 1

15 30201100028 | Screws M10X35 B24T 2

16 30401100002 | Flat Gasket 10 A 2

30




3.2 Lifting Cylinder
E T L

2
3\©”

ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & il B #A &E
1 40320000157 | Cylinder cover HE 1 40.31. 134
2 40321400001 | Dust ring 40X48X5/6.5 4B 1 02.01. 01816
3 40320000008 | Bushing e 1 02.01. 2262
4 See annex 1 | Piston rod VEEAT 1
5 30801031001 | O-ring 31X2.4 0AH 2 02.01. 3326
6 40304500009 | Piston EE 1 40.31. 135
7 30801050001 | O-ring 50%3.1 0 A 1 02. 01. 3325
Back-up ring
8 40311500008 FARR 1 03. 05021
50X 45X 14. 8
9 40323400001 | Seal ring ®40X ®50X6 HiHE 1 02.01. 9101
10 30411240001 | Spring washer 24 A 1 03. 0020
11 30301240003 | Nut M24 X2 2B 1 03. 0288
12 See annex 1 | Cylinder body ik 1

31




Annex 1

A 1

.¢©<”{04_‘IIIE_”.”_“.__“.__“.”_”.”_“.__“.

=)

Annex 1

Lifting Height (mm)

1600 2000 2500 3000 3500
A&7+ & (m)
Cylinder Part No. 01d Part No. | 02.YG. 2295 02. YG. 2296 02. YG. 2297 02. YG. 2298 02.YG. 2299
HE R RS Part No. 40301560163 | 40301560165 40301500167 40301500169 40301500171
Piston Rod 01d Part No. 40.31. 123 40. 31. 124 40. 31. 126
(Item 1D
B Part No. 40302400089 | 40302400090 40302400046 40302400047 40302400049
(F5 4
Cylinder Tube 01d Part No. 33.001. 0010 33.001. 0011 33.001. 0012
(Iteml5)
RN Part No. 40303500067 | 40303500068 40303500018 40303500019 40303500020
(F%12)
Seal Kit For Cylinder
01d part No.
( Ttem2.6.8.11.12)
L E G
part No. 40331000201

(F5 2.6.8.11. 12)

32




3.3

Power Unit Assembly

21 ool

Ttem Part No. Description Qty Applied Date Remark
R EA #E & A H HiE

A 40401024080 | Power Unit Assembly HAETAS 1 02. DLDY. 0151
1 70402000009 | Motor I #AL 1 02.DJ. 21040
2 54312000003 | Cover B e 2 02. 01. 2231
3 20102030023 | Cable e B B 1
4 30211050008 | Screw M5X8 BEAT 2
5 70303000006 Relay Starter Fh# 1 02.01. 2207
6 40411000038 | Coupling B 2 1 02. DLDY. SJ. 011
7 40407000015 | Adapter F 0k 1 02. YYL. 3692
8 40405000040 | Relief Valve i R 1 02. 01. 9029
9 40405000012 | Pressure Valve JE A AME 1] 1 02.01. 9384
10 30803013001 | Gasket @13 bkt 1 03. 1067
11 50204000003 | Plug # 3k 1 02. 01. 9056
12 40405000038 | Check Valve Ll 1 02.01. 9028
13 71531000002 | Valve Element o, 7 ] 1 02.01. 9034
14 71531000031 Electromagnet oL 1R % 1 02. 01. 9366
15 30801110003 | O-ring 0 H 1 02.01. 0338
16 40402000045 Gear Pumps %R 1 02.01. 9044
17 30411080002 | Lock Washer ¢8 A 2 03.0012
18 30201080040 | Screw M8X80 BEAT 2 03. 0877
19 40411000016 | Suction Pipe o W E 1 02. 01. 9050
20 40412000010 | Filter E 1 02. 01. 9051
21 40411000005 | Pipe 5] 3 1
22 40410000010 | Cover 48 = 1 02.01. 30423
23 40409000018 | Tank beF o] 1 02.01. 9365
24 30351060003 | Nut M6 L451 4 03. 0922
25 30201060025 | Screw M6X35 B2AT 4 03.0176
26 70431000004 | Brush B 1

33




4.101

Electric Assembly (1212S)
HLAE R (12128)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 01 | 70601000006 | Fuel Gauge BE & 1 -250328
1 | 02 | 70601000028 | Fuel Gauge BBk (HFELE ) 1 250328~
1 70601000019 | Fuel Gauge BER (FEEH) 1
2 70105000001 | Key Switches HARTF K 1 02.01. 2186
3 30201060024 | Screws M6X10 8247 4 03.0175
4 30411060002 | Spring Washer 6 A 4 03.0011
5 30401060001 | Flat Gasket 6 A 4 03. 00512
6 | 01 | 70411010013 | Built-In Charger NE o 1 -250328 | 02.CDQ. 330513
6 02 | 70411010014 | Built-In Charger WE 7 1 250328-
6 70412010169 | Built-In Charger NE o 1
7 70104000007 | Emergency Stop Switch — AfEF % 1 02.01. 21700
8 30251050015 | Screws M5X12 B24T 2 03. 0083
9 70302000004 | Controller EH % (12129) 1 02.KzQ. 21511
9 70302000001 | Controller #HH#E (D3 1 250328~
10 30401040005 | Flat Gasket 4 A 4 03.1138
11 30411040002 | Spring Washer 4 A 4 03. 0008
12 30201040011 | Screws M4 X30 B24T 4 03.0125
13 70222000002 | Electric Horns 22N 1 02.01.2218
14 30201080028 | Screws M8 X 16 B24T 1
15 70701000003 | Fuse R 22 1 02. 01. 2000
16 30211050003 | Screw M5X12 B24T 2 03. 02261
17 70711000001 | Fuse Block YW 25 1 02. 01. 3057
18 30201080024 | Screws M8X25 BEAT 2 03. 01562
19 20202000761 | Limit plates FRALAR 1 40. 32. 029
20 70502120023 | Lead-Acid Batteries AEER By 1 02. XDC. 220508
20 70503240054 | Lithium battery 43 1
21 56005000003 | Screws M8 X 16 FE L 2 03. 0592
22 30411080002 | Spring Washer 8 wH 4 03.0012

34




4.101

Electric Assembly (1212S)
HLAE R (12128)

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #E A H &

23 30401080001 | Flat Gasket 8 F 4 4 03. 0050
24 20104010151 | Battery Box AR A 1 33.032. 0009
25 70422000001 | Spring wire USA WG FE AR 1

25 70422000002 | Spring wire ITA ##H R B AR 1

25 70422000003 | Spring wire UK WA B AR 1

25 70422000004 | Spring wire ZA [ F AR 1

25 70422000005 | Spring wire SIT i VRS 1

25 70422000006 | Spring wire BR HELETEAT 1

25 70422000007 | Spring wire AR R RITAT 1

25 70422000008 | Spring wire AUS R AF TAT 1

25 70422000019 | Spring wire EU [ #40 1

25 70422000020 | Spring wire GB W& E AR 1

25 70422000025 | Spring wire CH W& LA 1

25 70422000009 | Spring wire GB W& E AR 1

25 70422000010 | Spring wire EU WA B AR 1

25 70422000011 | Spring wire USA WG FE AR 1

25 70422000012 | Spring wire ITA ##H R B A 1

25 70422000013 | Spring wire UK S 2 1

25 70422000014 | Spring wire ZA HELEER 1

25 70422000015 | Spring wire SIT #E R ET 1

25 70422000016 | Spring wire BR HELEER 1

25 70422000017 | Spring wire AR WA LR IEAT 1

25 70422000018 | Spring wire AUS BELEAA AT 1

25 70422000027 | Spring wire CH HE LRI 1

35




4. 201

Electric Assembly (F2-A)

EE/;\U%\EE (FZ_A)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 | 01 | 70601000006 | Fuel Gauge BE &k 1 -250328
1 | 02 | 70601000028 | Fuel Gauge BBk (HREL M) 1 250328~
1 70601000019 | Fuel Gauge HER (EEH) 1
2 70105000001 | Key Switches AR % 1 02.01. 2186
3 30201060024 | Screws M6X10 B2AT 4 03.0175
4 30411060002 | Spring Washer 6 B 4 03.0011
5 30401060001 | Flat Gasket 6 A 4 03. 00512
6 | 01 | 70411010013 | Built-In Charger WE 7 #E 1 -250328 | 02.CDQ. 330513
6 02 | 70411010014 | Built-In Charger WE 7o E A 1 250328-
6 70412010169 | Built-In Charger WE 7 #E 1
7 70104000007 | Emergency Stop Switch  &f&F * 1 02.01. 21700
8 30251050015 | Screws M5X12 BZAT 2 03. 0083
9 | 01 | 70301000010 | Control Panel Assembly  #Z#I#R % & (F2-A) 1 -250328 | 02.DKZC. 3367
9 | 02 | 70301000051 | Control Panel Assembly  #Z#I#R % & (F2-A) 1 250328~
9 70301000066 | Control Panel Assembly  #=#I4R % &k (#3A) 1
10 70222000002 | Electric Horns AN 1 02.01. 2218
11 30201080028 | Screws M8 X 16 B2AT 4
12 30201080024 | Screws M8X25 B2 AT 2 03. 01562
13 20202000761 | Limit plates PR Az K 1 40. 32. 029
14 70502120023 | Lead-Acid Batteries 4B R FL 1 02. XDC. 220508
14 70503240054 | Lithium battery 42 H 3 1
15 56005000003 | Screws M8X16 FiAEE 2 03. 0592
16 30411080002 | Spring Washer 8 A 4 03.0012
17 30401080001 | Flat Gasket 8 A 4 03. 0050
18 20104010151 | Battery Box B R A6 1 33. 032. 0009
19 70422000001 | Spring wire USA BE L FERT 1
19 70422000002 | Spring wire ITA BE LR AAT 1
19 70422000003 | Spring wire UK S 2 1

36




4. 201

Electric Assembly (F2-A)
EE/;\U%\EE (FZ_A)

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #E A H &
19 70422000004 | Spring wire ZA #EREER 1
19 70422000005 | Spring wire SIT WL e FAT 1
19 70422000006 | Spring wire BR S AN 1
19 70422000007 | Spring wire AR WA LR IEAT 1
19 70422000008 | Spring wire AUS BELEAA AT 1
19 70422000019 | Spring wire EU [ #40 1
19 70422000020 | Spring wire GB HE & AR 1
19 70422000025 | Spring wire CH HE LRI 1
19 70422000009 | Spring wire GB & E AT 1
19 70422000010 | Spring wire EU [ #408 1
19 70422000011 | Spring wire USA HERER 1
19 70422000012 | Spring wire ITA ##H R B AR 1
19 70422000013 | Spring wire UK WA B IEAR 1
19 70422000014 | Spring wire ZA wE R EAER 1
19 70422000015 | Spring wire SIT S Rk 1
19 70422000016 | Spring wire BR WELEET 1
19 70422000017 | Spring wire AR AR IE AR 1
19 70422000018 | Spring wire AUS R AF TAT 1
19 70422000027 | Spring wire CH WE LKA 1

37




4.301 Electronic Components (F2-A)
AN (F2-A)
ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
A 01 70301000010 Electronic Components B 1 -250328 | 02.DKZC. 3367
A | 02 | 70301000051 | Electronic Components i 1 250328~
1 | 01 | 70331000407 | Plate B R 1 -250328
L | 02 | 70331000408 | Plate B R 1 250328~
2 70303000000 | Relay e 1 02.01. 21621
3 30411060002 | Spring Washer @6 AR 2 03.0011
4 30211060007 | Screw M6X12 B2AT 2 03. 0227
5 70331000005 | Positive Copper Strip RS 1 16. 0481
6 30411080002 | Spring washer @8 B 2 -250328 | 03.0012
7 30301080001 | Nut M8 L451 2 -250328 | 03.0258
8 30201060037 | Screw M6X16 H2AT 5 03. 0934
9 30211060009 | Screw M6 X 20 BZAT 4 03. 0233
] 10 70302000028 | Controller HHE 1 02. KZQ. 2164
11 70331000009 | Connection Strap EEH 1 16. 0622
12 70331000008 | Copper Guide Plate HF A 1 16. 0621
13 30211050015 | Screw M5X16 B2AT 4 03. 02261
14 70701000003 | Fuse R 22 2 02. 01. 2000
15 70711000001 | Base W 2 B 2 02. 01. 3057
16 54312000003 | Cover B e 5 250328~
17 20271000050 | Plate HE A 1 250328~

38




4.401 Electronic Components (QT)
A CRTHRD
ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= A H &

A 70301000066 | Electronic Components LI 1
1 70331000433 | Plate AR RN 1
2 70303000000 | Relay 4B 2 1 02.01. 21621
3 30411060002 | Spring Washer ®6 B 2 03.0011
4 30211060007 | Screw M6 X 12 BEAT 2 03. 0227
5 | 01 | 70331000005 | Positive Copper Strip 4 1 -250328 | 16.0481
5 | 02 | 70331000060 | Positive Copper Strip 5 1 250328~
6 30411080002 | Spring washer ®8 Ak 2 -250328 | 3.0012
7 30301080001 | Nut M8 B 2 -250328 | 03.0258
8 30201060037 | Screw M6X 16 AT 5 03. 0934
9 30211060009 | Screw M6X20 AT 4 03. 0233
10 70302000033 | Controller =4 & 1 02. KZQ. 2159

] 11 70331000009 | Connection Strap HEER 1 16. 0622
12 70331000008 | Copper Guide Plate LS 1 16. 0621
13 30211050015 | Screw M5X 16 AT 4 03. 0226
14 70701000003 | Fuse Rie £ 2 02. 01. 2000
15 70711000001 | Base H T B R 2 02. 01. 3057
16 54312000003 | Cover P E 5 250328~
17 20271000050 | Plate # R 1 250328~

39




4.5 Wiring Harness Assembly (1212S)
BB (12125)

ToTutieSwich  '° o€ 7o Lift Switch
BUETX %m BT

To Interlock Switch

BEBFR TREIYFF X
TO:Charge limit 1
switch
To Key Switch mtmﬂﬁ% To Meters
BT R Bt R
To Power
ﬁB Fuse
Y
To Fan €\
BN

ToHorn &
&

Z

R
Cy, To Lower Valve
o N ETREER
To Limit Switch S~
4 ~  To Pump Contactor
BRI © " yrpum

& ~ To Lower/Horn Switch

ITtem Part No. Description Qty Applied Date Remark
Fe A5 & % &R HH &
20102030205 Wiring Harness Assembly %K % & 1
20101040003 | Fuse 10A fRie £ 1

40




Wiring Harness Assembly (F2-A)

4.6
LW B (F2-A)
ITtem Part No. Description Qty Applied Date Remark
s KA EA S #HE & FH# HiE
10:Thwotte A 20102030221 | Control Line Assembly 4|4 % i 1
TO:Lift/lower/hom switch P
‘ :‘ m TR 1 20101040003 Fuse 10A W22 1
TO:Mode switch | i l/
BRAFX e ?%9 TO:Interlock switch
A y y 25 HHA*
‘> 1 / ,"“" TO:EMERG.REV switch
’\\4’\ aRFE
TO:Armguard switch TO:Reduced switch
5 i .
ToKey switciﬁaﬁ% /\% JEEJW ,," TO:Meters
QO & &y
TO:Height limit "":\ / =N
Height limit . !
. S\ TO:B+
switch REF% ‘&‘:‘ 5 WELH
) 3% TO:Pump contactor
TO:Charge limit switch ?‘ o FhuB
KRBT e
-\[' ,“®
TO:B-
B SR

TO:Horn ?\‘

/O
TO:Valve e
HER
=
TO:Contactor = R
gz =0
TO:Programmer 4
GER

\...,, N TO: Encoder cable
N T0Pedalswitch  HEEKR
. BRI
&/
VQV T0:1.8m switch
1.8m¥F%

41




4.7 Wiring Harness Assembly (QT)
e AR (AT

TO:Throttle
TO:combination lock
55;;; en e 111]% 7 TO:Lift/lower/horn switch
i “ TR
T0:Mode switch [!-1' 1 _ FHTRINF %

BT “\\\ i" o TO:Interlock switch
A \ 3 B8k
‘> ’, / ”‘“‘ TO:EMERG.REV switch
Z)
Ql P
TO:Armguard switch TO:Reduced switch -
PRFX @ e P
T0:1.8m switch A\&} Vi Y
1anx €\ DL &/ &4¥/
TO:Key switch ‘,a _— y //“\:/;///9
LN —Y
D
TO:Height limit . T TO:Pump contactor
swich AT O appy OO, FEME
T T O T0B
=0 BRSB
TO:Horn ?\‘ '
. ?\“ , T0: Encoder cable
P sl LT
TO:Valve _
HR
=0

TO:Contactor = .
BB ?\\‘*

TO:Controller
il d

ITtem Part No. Description Qty Applied Date Remark
Fe A5 £ % &R HH &
20102030507 | Control Line Assembly T & RO 1
20101040003 | Fuse 10A fRie £ 1

42




4.8 Wiring Harness Assembly (F4-A)
LA (F4-A)
ITtem Part No. Description Qty Applied Date Remark
T0:Throttle s KA EA S #HE & FH# HiE
mER " )
i TO:Lfthowerlhon shitch A 20102030900 | Control Line Assembly #4144 i 1| 250306~
. LATFRMINF %
TO:Mode switch I ’ .. IH”/
BAF* -“—‘77-'-‘ = na TO:Interlock switch
A 25 EYFX
‘> j / e TO:EMERG.REV switch
&P %
TO:Reduced switch
, GLLTES /,' TO:Meters

TO:Armguard switch

& &y

TO:Key switcf i %.-
13 2 ) @
T0'Heightlimitﬁ § ‘>"\ / —
' '\ T0:8
switch BEFF% ’,\‘: Fﬁﬁ}ﬁ
) o0 T0:Pump contactor
TO:Charge limit switch ‘ /\ o FEkE
RARMTX g —
— )
0 T0:8-
TO:Horn ?\‘ R
LU 9\@ A
= e N NS 10: Encader catle
TO:Valve _c \*\, T;;e;:a;g switch BERRE
HER )
\*\7 T0:1.8m switch
1.8mF %
=0
TO:Contactor = A
R ?\\‘
TO:Programmer
GER
TO:Controller
bt
43




4.9 Wiring Harness Assembly (QT LVM24S25)
A CRT#h LVN24S25)
ITtem Part No. Description Qty Applied Date Remark
s KA EA S #HE & FH# HiE
TO:Throttle
combinati i A 4 B R -
T(;«:;r;bmallon lock mg T(l;“l’;fmh;;;‘”m" 20102030901 | Control Line Assembly TH &R R 1 250306
TO:Mode switch ”’ I ’
BATR \\'" "7‘"" .e-_' TO:Interlock switch
A //\ ik G
‘>{e j TO:EMERG.REV switch
‘ _ &>
T0: ;""g:afd switch TO Reduced swich -
FRFX o ERHRT % '
T0:1.8m switch /\\§\ Vi ,’I,, HER
18 A ‘/. u\‘ \/// Y
. mﬂ:* < 4 » ’v 3 / "
TO:Key switch Y - ///
)y '\—‘
HEFE @\ 7
D
<0)
TO:Height limit oy T+ TO:Pump contactor
switch BT = %'ﬁIEK o FEME
T T SO T8
0 T
TO:Hom ?\‘
A A
Ll é\\“ \< - TO: Encoder cable
We N ._ HEBAK
TO:Valve o
HER
— \(‘
TO:Contactor =
e =0

TO:Controller
IR

44




4.10  Wiring Harness Assembly (D3)
RS (D3)
ITtem Part No. Description Qty Applied Date Remark
ToTutle Switch 1 M€ 1o it Switch [ K 2 w8 | BREH .
\ 20102030134 | Control Line Assembly I H| &Rk 1 250328
e S L
To Interlock Switch 7 To Lower/Hom Switch

BEYFx LRSS
To Key Switch 4 To Meters
BHRIF K Bt
To Power
BB+ Fuse
(A
To Fan
B / To Controller
B
To Horn
g
To Lower Valve
N B TR

To Limit Switch
BRI %

To Pump Contactor

BREMS

45




4.11  Cable Assembly (1212S)
LA (12129)

@
g

Boooooo[aja
toooooo|ala

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
A 20102030206 | Power Line Assembly KR 1 02. XSXC. 33691
1 20102030218 | Motor Wires AL 4 1
2 20102030220 | Battery Plug Cord B L & 1
3 20102030211 Emergency Stop — Insurance LR 1
4 20102030213 | Controller Positive Wire — #&#|ZIFL 1
5 20102030214 Controller Negative Wire EH B AR & 1
6 20102030212 | Pump Motor Positive Wire — RHEMLIEAZZ 1
7 20102030219 | Body Plug Wire FHRELR 1
8 20102030217 | Battery Cable B R i 4 1

46




4.12  Cable Assembly (F2-A)
AR (F2-A)

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
A 20102030222 | Power Line Assembly KR 1 02. XSXC. 33692
1 20102030236 | Battery Plug Cord B L & 1
2 20102030235 | Body Plug Wire FhRE LA 1
3 20102030227 Emergency Stop — Insurance LR 1
4 20102030228 | Pump Motor Positive Wire R HLIER 4 1
Negative Pole Wire Of Pump
5 20102030229 T L5 1
Motor
6 20102030234 | Motor Wires AL 4 1
7 20102030233 | Battery Cable B 2 4 1

47




4.13  Cable Assembly (QT)
AR CRT#D

ITtem Part No. Description Qty Applied Date Remark
F5 A5 EAS HE &R A &
A 20102030508 | Power Line Assembly Y4 1
1 20102030236 | Battery Plug Cord WL 2k 1
2 20102030235 | Body Plug Wire A& 1
3 20102030227 Emergency Stop — Insurance LR 1
4 20102030228 | Pump Motor Positive Wire R HLIER 4 1
5 Negative Pole Wire Of Pump
20102030229 F A AR & 1
Motor
6 20102030509 | Motor Wires L& 1
7 20102030233 | Battery Plug Cord R B 1

48




4.14

Cable Assembly (D3)
HHZ5 Bk (D3 452D

ITtem Part No. Description Applied Date Remark
F5 R EAS &R A &

A 20102030248 | Power Line Assembly A7 E R 250328—

1 20102030249 | Battery Plug Cord R AR 4

2 20102030250 | Body Plug Wire WL SR

3 20102030251 Emergency Stop — Insurance AR

4 20102030252 | Pump Motor Positive Wire R HLIER 4

5 20102030253 | Controller positive line — #=%|%IFA %

6 20102030254 | Controller negative line 1| B AR &

7 20102030255 | Battery Plug Cord R4

8 20102030256 | Travelling motor line TAEBENL




4.15 Cable Assembly (D3)
ik (D3 #iHD)

ITtem Part No. Description Qty Applied Date Remark
F5 A5 EAS HE &R A &
A 20102030257 | Power Line Assembly A7 E R 1 250328—
1 20102030251 Emergency Stop — Insurance LR 1
2 20102030252 | Pump Motor Positive Wire R HLIER 4 1
3 20102030253 | Controller positive line  #=#|#HEMA 1
4 20102030254 | Controller negative line  #&#IZEHAMA 1
( 5 20102030256 | Motor Wires AL 4 1
1 6 20102030258 | Body Plug Wire EX S Y 1

50




51




AT B ek 2% oh 11 5 OR B AR REAL

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

52



	1.1
	Frame Assembly
	车架总成
	1.202
	Operating Handle Assembly
	操作手柄组件
	1.3
	Handle Head Assembly
	手柄头总成
	1.3
	Handle Head Assembly
	手柄头总成
	手柄头总成(密码锁/不带电量表)
	手柄头总成(密码锁/不带电量表)
	1.8
	手柄头总成(刷卡器蓝牙指纹三合一)
	1.8
	手柄头总成(刷卡器蓝牙指纹三合一)
	1.9
	Arm Guard Assembly
	护臂总成
	1.10
	Balance Wheel Assembly
	平衡轮组件
	1.11
	Long Axis Component（05JZ）
	长轴组件（05JZ）
	1.12
	Long Axis Component（07JZ）
	长轴组件（07JZ）
	1.13
	Driving Assembly （05JZ）
	驱动总成（05JZ）
	1.13
	Driving Assembly （05JZ）
	驱动总成（05JZ）
	1.14
	Drive Assembly（07JZ）
	驱动总成（07JZ）
	1.14
	Drive Assembly（07JZ）
	驱动总成（07JZ）
	1.15
	Cover System
	面罩总成
	2.1
	Single-stage door frame assembly
	单级门架总成
	2.2
	Two-stage door frame assembly
	两级门架总成
	2.2
	Two-stage door frame assembly
	两级门架总成
	2.3
	Inner door frame assembly
	内门架总成
	2.4
	Pallet rack assembly（String rod type）
	托盘架总成（串杆式）
	2.5
	Pallet rack assembly（Hook type）
	托盘架总成（挂钩式）
	3.1
	Hydraulic System
	液压总成
	3.2
	起升油缸
	Annex 1
	附件 1
	3.3
	动力单元组件
	4.101
	Electric Assembly（1212S）
	电气总成（1212S）
	4.101
	Electric Assembly（1212S）
	电气总成（1212S）
	4.201
	Electric Assembly（F2-A）
	电气总成（F2-A）
	4.201
	Electric Assembly（F2-A）
	电气总成（F2-A）
	4.301
	Electronic Components（F2-A）

	电控组件（F2-A）
	Electronic Components
	Electronic Components

	4.401
	Electronic Components（QT）

	电控组件（前拓）
	Electronic Components

	4.5
	Wiring Harness Assembly（1212S）
	线束总成（1212S）
	4.6
	Wiring Harness Assembly（F2-A）
	线束总成（F2-A）
	4.7
	Wiring Harness Assembly（QT）
	线束总成（前拓）
	4.8
	Wiring Harness Assembly（F4-A）
	线束总成（F4-A）
	4.9
	Wiring Harness Assembly（QT LVM24S25）
	线束总成（前拓LVM24S25）
	4.10
	Wiring Harness Assembly（D3）
	线束总成（D3）
	4.11
	Cable Assembly（1212S）
	电缆总成（1212S）
	4.12
	Cable Assembly（F2-A）
	电缆总成（F2-A）
	4.13
	Cable Assembly（QT）
	电缆总成（前拓）
	4.14
	Cable Assembly（D3）
	电缆总成（D3铅酸）
	4.15
	Cable Assembly（D3）
	电缆总成（D3 锂电）

